
 
 

DEVELOPMENT OF ADAPTATION STRATEGIES TO 

GROUNDWATER LEVEL DECLINATION IN DHAKA CITY 

 

A Thesis by 

 

Mehanaz Moshfika 

Roll No. 1015282048 

 

 

In partial fulfillment of the requirement for the degree of 

MASTER OF SCIENCE IN WATER RESOURCES DEVELOPMENT 

 

 

 

INSTITUTE OF WATER AND FLOOD MANAGEMENT 

BANGLADESH UNIVERSITY OF ENGINEERING AND TECHNOLOGY, DHAKA 

 

May, 2021 



i 
 

 



ii 
 



iii 
 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

Dedicated to 

 

My Beloved Husband, my source of inspirations  

 

 

 

 

 

 

 

 

 

 

 



iv 
 

Acknowledgement 

First of all, the author would like to express her heartfelt gratitude and devotion to the 

Almighty, who belongs to all admires and has given her the chance to complete this study. 
[...]
Pleistocene sandy aquifer (Hoque et al.,2007). 

If the groundwater level declination continues at the present rate, this will create pressure on 

water storage and may invite subsidence; ecological and environmental hazards in Dhaka City 

and its surroundings (Akhter and Hossain, 2017). 

2.2 History of Water Supply in Dhaka City 

The first water supply system was introduced in Dhaka by the British in 1888 atChandnighat. 

The Chandnighat plant treats water from the Buriganga River and it has acapacity of 

supplying 39 MLD of water officially (Khan,T.A.,2012). The first deep-water pump 

wasinstalled in Dhaka in 1949. Till the end of 1960s, the water supply in Dhaka was 



8 
 

almostsurface-water system based. Dhaka WASA (Water Supply and Sewerage Authority, 

Dhaka) was formed in 1963, being separated from the Department of Public Health 

Engineering(DPHE), with the aim of giving better water service to its city dwellers.In the 

mid-1990s, DWASA supplied about 428 MLD whereas the demand was estimated at 728 

MLD. In 1997, the peak shortage was 490 MLD, which came down to 470 MLD in1999. 

With the commissioning of the Sayedabad water treatment plant (SWTP), thesituation has 

improved slightly in recent years. The dependence on groundwater fordomestic, industrial, 

and commercial water supply in the city area was more than 95 percent prior to the 

commissioning of SWTP.From so many years since the first operation, the old Chandnighat 

treatment plant isunable to treat water according to its normal capacity. Moreover, the sources 

of water for theplant, the city part of the Buriganga River, have become biologically and 

hydrologicallydead because of ongoing water pollution caused by industrial and domestic 

sources(Alam, 2003). The conventional treatment plant, which uses only lime and chlorine 

fortreatment, cannot neutralize the existing pollutants in river water, many of which maycause 

serious health hazards.DWASA inherited only 33 deep pumps from DPHE (Anwar,2010). 

But, to meet the steady increasingdemand of the city dwellers, DWASA kept on installing 

deep-water pumps on a crisis basis without having any long-term vision (Anwar, 2010). 

2.3Water Demand and Supply Scenario in Dhaka 

To address the need for safe water and sanitation, Dhaka Water Supply and Sewerage 

Authority (DWASA) was set up in 1963 (before independence it was called EPWASA). Since 

then, DWASA has grown considerably in size and capacity. DWASA is responsible for 

operating and maintaining the: (i) water supply services, and (ii) sewerage servicesof 

Dhakacity. Currently, from a network of some 920 deep tubewells and the three surface water 



9 
 

treatment plants at Chandnighat and Sayedabad, DWASA produces 2700 MLD of which 70% 

of total water supplies are from groundwater (DWASA, 2020).  Besides, more than 2600 

private deep tube wells (a minimum 2 cusecs discharge) are also discharging water from the 

Dhaka Aquifer (Geologically, Dupi Tila Formation). The water supply situation during the 

years 1963 – 2018 is shown in Table 2.1.  

DWASA estimates that it serves safe water supply to about 75% of the population in Dhaka. 

The number of people who receive piped water supply in their homes is estimated to be 5.5 

million, of which 75% obtain 24-h supply and 25% an intermittent supply. Another 500,000 

have access to piped water via stand posts. An additional 3 million people who live in slums 

obtain bulk supply of water from DWASA pipe network. The remaining 3 million people 

receive water from their own supply system. This includes large private apartment complexes 

and industries, who pay DWASA a fee (DWASA, 2018). The present and future water supply 

and demand situations are shown in Table 2.1. 

Table 2.1:Demand and Supply of Water by Dhaka WASA (Source: DWASA, 2018) 

Year 
Population 
(in million) 

Water 
Demand 
(MLD) 

Water Supply 
Capacity 
(MLD) 

Water Shortage 
(MLD) 

No. of 
Deep Tube 

Wells 

1963 0.85 150 130 20 30 

1970 1.46 260 180 80 47 

1980 3.03 550 300 250 87 

1990 5.56 1000 510 490 216 

1996 7.55 1300 810 490 216 

1997 8 1350 870 480 225 

1998 8.5 1400 930 470 237 

1999 9 1440 1070 370 277 



10 
 

2000 9.5 1500 1130 370 308 

2001 10 1600 1220 380 336 

2002 10.5 1680 1300 380 379 

2003 11.02 1760 1360 400 391 

2004 11.56 1850 1400 450 402 

2005 12.15 1940 1460 480 418 

2006 12.65 1900 1540 460 441 

2007 13.15 1980 1660 320 465 

2008 13.65 2050 1760 290 490 

2009 14.15 2120 1880 240 519 

2010 14.5 2180 1990 190 560 

2011 15 2240 2150 90 599 

2012 15 2240 2180 60 615 

2013 15 2250 2420 -  644 

2014 15 2250 2420 -  672 

2015 15.8 2250-2300  2420 -  702 

2016 16 2400 2450 -  795 

2017 17 2450 2500 -  827 

2018 20 2500 2550 -  887 

 

2.4 Water Resource Availability 

2.4.1 Groundwater 

The rapid change in land-use pattern in Dhaka Metropolitan area has significantly reduced the 

area of natural ‗infiltration galleries‘ with severe negative impact on groundwater recharge. In 

the Dhaka Metropolis, the groundwater abstraction rate is about 25% higher than the natural 

recharge (Islam, 2017). DWASA is responsible for water supply for Dhaka city areas, while 



11 
 

in Savar and Gazipur areas, water supply is managed by the local authorities i.e., municipality 

and city corporation. Total estimated groundwater abstraction in the Greater Dhaka Area is 

about 5.9 million cubic meters per day, of which DWASA supplies around 2.4 million cubic 

meters of water per day or about 40% of the total abstraction. DWASA uses approximately 

920 deep tube wells (DTWs) with a 3,040 km-long pipeline network, where system loss is 

assumed to be at around 25% (DWASA, 2017). The industrial and commercial sectors are the 

second largest water user and accounts for approximately 1.67 million m3/d, which is about 

28% of the total abstraction. 

Long term monitoring of the groundwater level (GWL) within Dhaka City has shown a 

significant decrease of the GWL in the central and western regions of Dhaka City since 1983. 

Between 1985 and the beginning of 2000, the GWL in the Greater Dhaka Area declined 

significantly from 10 m to 30 m below the ground surface (Islam et.al, 2017). This fall of the 

GWL resulted in the start of the development of a 'cone of depression‘ (a ‗dried up‘ space 

beneath the ground surface) within the city. As groundwater abstraction rates continued to 

exceed the natural recharge rates, the ‗cone of depression‘ got deeper and reached up to 78 m 

below the ground surface over the last years (WRG, 2019). 

Groundwater flow in the Dhaka region is composed of several interconnected and complex 

groundwater flow systems. Groundwater flow occurs in two aquifers, that are relatively 

shallow and with localized flow paths that are superimposed on deeper, regional flow paths. 

Regional groundwater flow is predominantly through the lower Dupi Tila Aquifer and tends 

to follow the regional topographic gradient; water generally flows towards Shitalakhya River. 

Most groundwater recharge results from the following: infiltration of precipitation during the 

late monsoon in the form of widespread flooding (Knappett et al. 2016); river discharge and 



12 
 

bank infiltration (Khan et al. 2016; Hoque et al. 2014); leakages from urban water supply 

(DWASA 2017); and from fluvial drainage as well as sewers and unsewered sanitation 

(Hoque et al. 2014; Morris et al. 2003) 

The resultant value of abstraction computed in theDWASA Resource Assessment study 

(DWASA, 2014) has some approximation, as reliable data on abstraction volume, particularly 

for the private wells was hard to obtain. Total subsurface inflow or aquifer recharge has been 

computed from the total abstraction volume (700 Mm3) and volume abstracted from aquifer 

storage (96 Mm3 or 14%). As such, with the present condition, the annual water volume 

available from Upper Dupi Tila Aquifer system without causing further depletion is 

approximately 600 Mm3. But this volume is the quantity obtained as maximum potential 

recharge volume. The useable recharge volume should be kept at least 15% below the 

potential recharge volume. 

2.4.2 Surface water 

DWASA has a zonal approach of water supply to its consumers by conjunctive use of 

groundwater and surface water sources. Among the existing 10 zones, only 8 zones have 

conjunctive sources water, i.e. the supply consists of groundwater and surface water sources. 

The surface water treatment plants are constructed at Zone-1 and Zone-2, but their service 

command areas are covered over Zones 1, 2, 3, 5, 6 and 7. Water from the existing 4 surface 

water treatment plants is mixed with the DTW water in the distribution network and increases 

both quantity and pressure in the network. Table 2 shows the service coverage areas of each 

water treatment plant. 

 

 



13 
 

Table 2.2: Surface Water Treatment Plant Details 

Sl. Name SWTP Capacity 

(MLD) 

Coverage Area 

1. Saidabad Water Treatment Plant 

(Phase-1 and Phase-2) 

450 MODS Zone – 1, 2, 3, 4, 5, 6, 7 

2. Chandnighat (Dhaka) Water Works 39 MODS Zone – 2, 3 

 

Chandnighat Surface Water Treatment Plant (SWTP): 

Constructed in 1874, this is the 1st surface water treatment plant in the country. This water 

treatment plant covers almost all of the old city of Dhaka, and which is one of the most vital 

business areas having lots of small-scale industries and commercial enterprises. The 

Buriganga river is the source of raw water for the plant. Rehabilitation works of this treatment 

plant had been carried out in 1947, 1970 and in the latest in 1996 by Shimizu Corporation of 

Tokyo under JICA financial cooperation the BMRE (Balancing, Modernization, 

Rehabilitation and Expansion) of this plant has been implemented. After BMRE, the 

production capacity of this plant has been raised from 17 MLD to 39 MLD. Water from the 

Buriganga River is mixed with Aluminium Sulphate to generate flock and is settled out from 

the water in the flocculation basin. After the flocculation, water is pumped to rapid sand filters 

for turbidity removal through filtration(DWASA, 2014). 

Saidabad Surface Water Treatment Plant (SWTP): 

Saidabad water treatment plant (phase-1, capacity 225 MLD) was built in 2002 under 4th 

DhakaWater Supply Project. The present capacity of the treatment plant is 450 MLD, after the 

second phase was commissioned in December 2012. Eventually the total plant capacity will 



14 
 

be 900 MLD when the third phase is completed. Raw water is drawn from the river Sitalakhya 

through an intake pumping station constructed in the river at Sarulia point. From the intake, 

raw water is transmitted through a 40 m wide, 4.6 km long canal known as DND canal. At the 

tail end of the canal, water is transmitted through gravity to twin 2.0 m × 1.5 m culvert. The 

culvert itself is 1.6 km long. The culvert extends up to the sump of the pumping station, at the 

entrance point of the treatment plant. At the beginning, biological pre-treatment aerates the 

raw water to convert ammonia to insoluble nitrate and nitrite. This ensures, ammonia in raw 

water is not reacting with chlorine in pre-chlorination and post-chlorination cycles. At the 

flash mixing chamber, chlorine is added for raw water in pre-chlorination. Aluminium 

sulphate is added for coagulation and lime for flocculation. In the pre-treatment clarification 

unit, four pulsator type clarifiers facilitate particle separation mechanism by both flocculation 

and sedimentation. The sludge blanket removes colloids and planktons. Water from the 

clarifiers is filtered in a set of 12 dual chamber sand filters. Finally, at the two-chamber clear 

water reservoir, 30 minute chlorine contact is facilitated to ensure final disinfection of water. 

Lime is added for pH adjustment and filtered water neutralization(DWASA, 2014). 

2.4.3 Rainwater 

Dhaka city experiences the Indian Ocean Monsoon. The area experiences four metrological 

seasons: Pre-monsoon (March to May), Monsoon (June to September), post monsoon 

(October to November) and Dry (December to February) (DWASA, 2018). More than 80 % 

of the annual rainfall occurs during the monsoon. Monthly rainfall in Dhaka is shown in Table 

2.3. 

 

 



15 
 

Table 2.3: Monthly Rainfall of Dhaka City in Recent Years. 

Monthly 
Rainfall 
(mm) 2010 2011 2012 2013 2014 2015 2016 2017 2018 

April 37 123 269 26 80 166 26 230 328 

May 177 235 140 390 152 185 215 185 442 

June 308 314 189 324 337 366 210 409 316 

July 29.3 356 220 297  338 707 406 583 357 

August 22.5 406 271 219 392 347  398 549 140 

September 54.3 193 82 166 155 346 138 383 74 

October 119 112 46 46 49 51 75 381 45 

Total 747.1 1739 1217 1468 1503 2168 1468 2720 1702 

 

Although rainfall is abundant (around 2,000 mm annually in Dhaka), there are some practical 

limitations especially in terms of storage. The international Conference on rainwater Cistern 

Systems held in Hawaii, June 1982, there are two main types of rainwater catchments system 

(RWCS). The possibilities for RWCS as well as storage are i) on the roof of buildings or ii) at 

ground level. Despite these limitations, rainwater harvesting can be an option to increase 

water supply in the monsoon. Many NGOs are now working with urban communities, where 

the main source of water supply is street vendors, and looking at ways to harvest rainwater. 

Computer based models were developed by NGO Forum employing mass curve analysis to 

calculate the size of the storage tank (Karim et.al.,2015). Monthly average rainfall data, 

catchment area, roof runoff coefficient, per capita water demand and family size were the 

input variables for determining the storage volume sufficient to supply water for a period of 8-

10 months in a year. Reliability analysis of varying degree of security, 80, 90, or 99%, 



16 
 

associated with given roof and tank system was performed to determine appropriate water 

usage rates. 

The possibility of harvesting rainwater in the monsoon season to augment supply has been 

considered in WSP (1998). For calculation of potential of rainwater for domestic use, roof of 

building has been assumed as catchment area. In 2002, DWASA collected and utilized 11.5 

million liters of rainwater from the rooftop of its main administrative building. Haq (2006) 

emphasized that use of rainwater be an integral component in the urban water management 

plan. Chowdhury (2006) estimated potential of rainwater for domestic use in a few residential 

buildings in Dhaka, mainly for toilet flushing and cloth washing purposes. Rainwater 

harvesting in urban area of Dhaka city for mitigation of water scarcity and technique of 

rainwater harvesting has been studied by Sultana (2009). The study estimated that about 15% 

of total demand of Dhaka city could be met from rainwater from rooftop of building. In 2011, 

Institute of Water Modelling (IWM) as a consultant of DWASA has studied rainwater 

harvesting for artificial recharge. If 60% rainfall in monsoon from roof top can be harvested, 

it will make 89496 ML/year or 245 ML/day (DWASA, 2011). Available rainwater estimated 

from different percentage of rainfall utilization is shown in Table 2.4. 

Table 2.4: Amount of Rainfall for domestic use 

Rainfall utilization for domestic use Unit Amount 

60 % rainfall utilization from rooftop of house, ML/day 245 

45 % rainfall utilization from rooftop of house, ML/day 183.75 

30 % rainfall utilization from rooftop of house, ML/day 122.5 

(Source: DWASA, 2011) 



17 
 

2.4.4 Wastewater 

Domestic in-house specific water demand in industrialized countries approximates 100-150 

l/c/d (liter/capita/day), of which 60-70% is transformed into grey water, while most of the rest 

is consumed for toilet flushing and released as black water (Friedler, 2004). Another study 

shows that the grey water from bathroom sinks, tubs, showers kitchen sinks and dishwashers, 